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The test report is invalid without “Special seal for report”.
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The test report is invalid without the signatures of Approver, Reviewer and Testing
engineer.
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The test report is invalid if altered.
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Objections to the test report must be submitted to Test Center withinl5 days.
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The test report is Valid for the tested samples only.
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As for test result, "N/A” means is “not applicable”, “P” means “pass”, “F” means “fail”.
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The partial replica of this report is prohibited without the written approval of CES.
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Lab Address: No0.B102, 1/F., Lankun Group Building B, No.29, Baoshi Road, Xin'an Street,
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H11% (TEL) : 86-755-22678310
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E-mail: service@cescert.com



CCS

Report No.: CESUN210604013-DT page 1 of 5

TEST REPORT

g;nTrieOf Package for LiFePO4 Start Battery
A Zh E b 64 2
Model /Type MC14 Size of battery 132.0mmx104.0mmx68.0mm
RS (12.8V 5Ah 64Wh) CERIEVANG (LxWxH)
Quantity 1 packages %amtgl_edt_ ]
P NEE oyt P
iR T
Receiving Date Testing Date
ERE 2021-06-28 SR 3 2021-06-28
Name RAY-TECH INTERNATIONAL LIMITED
Client EN TN B QU RHCA BR A 7]
ZHLRAL 423,0verseas Students (LongGang) Pioneer Park, TengFei Road,
Address ;
i Longgang, Shenzhen, China
TR J2 i X K R B 2 N R B el 423
Name RAY-TECH INTERNATIONAL LIMITED
ES TN B QU RHCA BR A 7]
Address 423,0verseas Students (LongGang) Pioneer Park, TengFei Road,
i Longgang, Shenzhen, China
Manufacturer TRYITH e 5 DX 2 B 22 N DR Bk el 423
GV DA .
Tel. 13714441432 E-mail Sales@raytechintl.com
i S |
Website |
WAk
Tested 21st Revised Edition of the "Recommendations on the Transport of Dangerous
standard Goods, Model Regulations" (ST/SG/AC.10/1/Rev.21)
I CRTfaRknm s imn @il MEWA) F2UEI IR
The sample has passed the 1.2m drop test of UNITED NATIONS "Recommendations
Test on the Transport of Dangerous Goods, Model Regulations"
conclusion: ST/SG/AC.10/1/Rev.21(Vol.l)/Chapter 3.3/ Special provision 188
I ZEMIR, RER 0 1.2m BRI A A B CRTF ek SE ol M
&) ST/ISGIAC.10/1/Rev.21(Vol.)3.3 & 55 188 4 aibrifk TR
Issue date 2020-07-20
SR AW
Tested by M- | Reviewed by H ApPrO"e
Bf 1 wp EELE S

F AR Tt N Technical Manager
HuC Bl 34E Deputy Centre Director
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The info of package

BEMER
Package No.
k) PL#
Package quantity
AR EE 9.3Kg
Battery netweight
FLIH 4 F 6.68Kg
Battery Number
SRR 8Pcs
Package size
AR R~ 490mmx345mmx165mm  (LxWxH)
. . S B
Type of transport M Li-ion Battery transport singly/ £ 2§1 H it s 4
(IR LSRN CILi-ion Battery Packed with equipment/ 451 Fith 5 15 5 G35 /E — i

the material of outer packaging

SRR

B Corrugated carton ffiHz 485 Cwood carton AR i Clother HAth

the manner of inner packaging that can be completely enclose the samples

RE T8 4R AR il 1) A B3 7 3

[(JFoam material 2 i##1 K OPlastic disc " ¥8 4% OPaper divider 464 Eti
OPlastic bubble and pearl cotton ¥ B 532 Bk ki

E Single sealing plastic bags §.—3} 13k} 43

OPlastic aircushion ¥} 4 M Independent packaging 37 /MU

Oother HAih:

Description of the sampling procedure:
ORERE e 14 158 B
/

Description of the deviation from the standard, if any:
DRSS RARF G PR AEIU UL -

Remarks:

ik
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Photos of Samples and Labels/# i i ZFriR

Samples /f£f (MC14  12.8V 5Ah 64Wh)
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Photos of Samples and Labels/#aaB8BH RiFiR

fu 2k fi/Package

12V 300ACA 64WH

length | width | height

|
133mm ‘ 69mm “105mm
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Clause Requirements Result Verdict
=] PRAEEER Miztem R FIE
6.1.5.3 | 1.2m Drop test / 1.2 REFH R P
Test procedure MR -
Drop orientation/Bi& A M):
Where more than one orientation is possible for a given
drop, the orientation most likely to result in failure of the | The package is in
packing must be used. /ﬁnﬁﬁﬁ\ﬁﬁi%?ﬁ%*ﬁfﬁéﬁﬂﬁ the shape of a box.
DL L1, R 5 R KT The package is
Drop orientation for a package which are in the shape of biected 1o
a box. /HHR LS kA 77 14 subjected fo Tive i
First drop: flat on the bottom /5 —Vk: LA P2k drops in different
Second drop: flat on the top /55 —¥k: LLAA 7T 2k orientation.
Third drop: flat on the long side / 55 =¥: PL—KMEF | g 3 450k, 64
& Fourth drop: flat on the short side / ZPU¥: LA—HM | 52 H A7 6%
(RS
Fifth drop: on a corner /28 H.k: PL—/NAEKTE
Drop Target /| BEB#E:
The target must be a non-resilient horizontal surface and
must be BV H AR N REE . oo K KPR TH ELN :
a) integral and massive enough to be immovable / &%
el 5 LA 5 R ,
b) flat with a surface kept free from local defects capable | The drop target is a
of influencing the test results / KT, JoR2mil6 4t R concrete floor.
H R 5 BRIEHERAKI |
c) rigid enough to be non-deformable under test
conditions and not liable to become damaged by the tests e
| BARBRINIE, R T AL A SR
HEVEN
d) sufficiently large to ensure that the test package falls
enturely upon the surface / FA5 & % K 1R DL 50 £
R RAER I b
331 Requirements/Z xR P
special Each package is capable of withstanding Sample No.
provisio | & 1.2m drop test in any orientation without B pl#
n damage to cells or batteries contained _
188(g) | therein, without shifting of the contents so No damage to cells;
as to allow battery to battery (or cell to No c.eII to cell
cell) contact and without release of contact; No release
contents of contents from the P
e A '/ - . . i Status package
MEIEAURERSEAERTT 1 12m BRI | e e Mt
T 25 5% P9 40 B BT RS, T80 1 R B o % mj "
AL, A H B PA ) A P D Bl 2 2 U o N
n ) fil 6 0 B 0 M

-- End of Report--




